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Statement

—

KR TE AR E A R (BURI RN E D oA
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. EHk IR S R EITINSE AR S AR (SRS HE) TR,
Copies of the test report without the official seal of the laboratory are invalid.
3. Rk ). AR, A AB T
The test report is invalid without the signatures of compiler, checker and approver.
4. AR S IR G R
The test report is invalid if it is blotted out.
5. REARTSEmE, AEE EHleil .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IAFEZATAIES R, OO FTEt A 2.
The conclusion of the consignation test is only valid for the provided sample.
7. AR CLrR SO, AR () DO, PIE R AR, R
A S0 AR A HE
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRAAULM, FrAsIea# 2 IEZTeah.

Unless noted otherwise, the test type is consignation test.

Hihk:  EdET 08 R 345 5 Address: No.345 East Yunling Road. Shanghai
M X 4 i (Post Code): 200062

Hi 1% (Tel): (021) 31765555 f&H (Fax): (021) 31015117

M3k (web site): www.ghs.cn

{5 (E-mail): center@ghs.cn
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o $UE T B KR ) A5t ib4l CHT00-2S1P 7.2V 1900mAh 13 68Wh
¥ 4 AR Chinese
Name of Sample | 5 Li-ion Cylindrical Rechargeable Battery Pack CH700-281P 7.2V 1900mAh
Engl[sh 13 hH‘l”i
R 1123010077
Sample No.
e e ASE T WIRE B GEMEFHL (TR 23 ]
Consignor Dongguan Longood New Energy Technology Co., Ltd.
4 FER BBl CORL T e R £ R 2y ]
Manufacturer Dongguan Longood New Energy Technology Co., Ltd.
Ao 55 5 ety IR Okt Bkl T M0 3
#’L lj?f{f ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Ci iteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38.3

FI AR

I GRS R i T 0

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Criterion Section 38.3
*?uuayl‘iﬂ, o g gl -
R CONEEIR S LY AR e
Appearance

Blue Plastie film shell

TENPLL.

Accepted Date

AL B 4

Test Date

2023-01-03 2023-01-16 ~ 2023-02-21

R B EA HRBh ;b ity SRR i

fl J-'? Il' HIIJI 'z('|i
A |I . : : ik 11 L . \
i B Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items cireuit, Impact, Overcharge, Forced discharge
R, AR PRI T Gl RIBRHE T3 ST/SG/AC. 10/11/Rev. T 38, 3bsfl sk,
The sample has passed the test items of UN Manual of Tests and Criteria
#’i‘:’ﬂ'] s ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion

A% H W (Date)

HiE

nf 7o B 74| Rechargeable Lithium Battery. /

Comment
Fit BT ik / L &=y
Consignor 518109
Address Post Code

B
Approver:
BR%5

Title:

14 4%

HLAL A IR G (Head of Elect

CEA
Checker:

kg

rochemical Testing Department)
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Comp:lm
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At —ofr B b X dofr & i O
am es Standard requirement or The = e
e o )
No. s Clause Niifbst of 'Stardard Test Result | Conclusion | Remark
BEAH 0085 Ribgifk T
e gk IBES ST/SG/AC. 10711 /Rev. T 38,3 85T, 1 WL &1
1= jict
1 Iujﬂgiﬁﬂ UN Manual of Tests and Criteria See ,\;l,,,!}(jix 1 ;’H{'}
Altitude ST/SG/AC. 10711/ Rev. T Section 38.3 Test ' ) Baagad
simulation Tl i
Rl Abgfe T )
#H'dﬂﬂifm“ ll_il_ - 10/11/Rav. 7 Ljé\. 3 WIGT. 2 W 2
2 A I'N Manual of Tests and Criteria See Appendix 2 ‘;Hﬁ
Thermal test |sT/s6/Ac. 10/11/Rev. 7 Section 38.3 Test prsiad
s s
] Ll fitksift T
o My ST/SG/AC. 10711 5 ) B 3
$5h il g : A2
3 i 1 UN Manual of Tests and Criteri See Apbendix 3 e
Vibration ST/SG/AC. 10/11/Rev. T Section 38.: ES At o P'I:;Lwl
T.3 e
S TR N
o ¥ ST/SG/AC. 10/11/Rev. 7 38. 3 LAAT. 4 WEH& 4
1 / 4
4 ﬂ' ﬁ‘r UN Mamual of Tests and Criteria ‘\:u Appendix 4 I/]- ;
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test . S
T4 Passed
W Gl gl T
B ST 2 ilp{:c-ﬂsr :(]; .-\ll.}n-n R--\i.‘.‘-_ 38.3 LTS W4 5 i
5 Manual of Tests and Criteria See Appendix 8 T
External short |s1/40/AC. 10/11/Rev. 7 Section 38.3 Test Aee: Appendiz 5 o ,Ttr
circuit 1.5 Passed
YA IH GR8G HigsiE T
1 ‘Rev. T 38.3 iR4ET. 6 WEL G
6 i 16 ol WK 4 G s
) and, Griy See Appendix 6 T
Impact ST/SG/AC. 10/11/Rev. 7 Section 38. 3 Test = PERERAE 8 ["Ill'"t‘(]
f Gk B eHE T
e MF} ST/SG/AC. 10/11/Rev. 7 38.3 WHET. 7 W 7
25 L (B W B ¢ 7
7 0 ﬁ?i; u UN Manual of Tests and Criteria See Appendix 7 2 f
vercharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test P
assed
gk T
g SRR R e (LAt o BRLY WA 8 s
A AT el ‘lteria See A ndix 8 b
Forced discharge [s1/g6/Ac. 10/11/Rev. 7 Sertion 38,3 Test S RS Pl
T.8 Passed
AR A A BRI :20°C-21°C ; RBEIE : /%

Test Environment Ambient temperature:20C-21°C;Ambient humidity:/ %

Condition

o) o7 | ,

Test Item
ST A, i

AN

N A

Subcontracted Test SoFHE | &4 Bk %
Condition Subcontracted | Name Post Code

Laboratory ok / R 2 ;
Address Tel
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&% | AR LA | SR
No. Name of TestItems | Al tjtude simulation
; ’ RIEA] Before RIS Alfter
#a | ARRE = . iz S AL EX VAL S
Lo Sample Status & | F¥LE| RE | FEEE | Mass Loss| Residual |HHE
Sample Mass ocv Mass oCcv oCcv Other
No. /g A g A% % % Event
1CYCHE 2 FE S S . < s i 5
001 | e buriy cheress: | 95 1747 8.30 | 96.1733 | 8.30 0. 00 100.00 | ©
: 10YCoe e 7 L g » g : 2
008 | bl s | 051698 8.30 | 96.1673 | 8.29 0. 00 99.88 | ©
VO 2T , : —— ' i N
008 | oeea o | 96, 1484 8.30 | 96.1458 | 8.29 0. 00 99.88 | ©
ICYCSER TR \ g . v O g 5
004 | otroml | 96.2537 R.30 | 96.2514 8.29 0. 00 99.88 | ©
005 | vt o | 98.7706 | 8.38 | 98.7693 | 8.38 0. 00 100.00 | ©
SAOVCoE 4 e S T =4 :
006 | sseveroriint o | 98.7653 | 8.36 | 98.7598 | 8.36 0. 01 100.00 | ©
DSCVCSE AT (|1
por | wiims lﬁf{h%\ 98. 7982 8. 38 98, 7960 8. 38 0. 00 100.00 | ©
250Y05E A 75 ! ¥ . _
008 e 98.7070 | 8.36 | 98.7096 | 8.35 0. 00 99.88 | O

25CYC Fully charged

APl

Ihis space intentionally
lel't hlank

Hadk: Ll V-RA DMK R-2EL F-RK 0-Liik. LBHA. LMK, LHRE.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.

FAK,
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A% 2 WA E A | A
No. Name of Test [tems Thermal test
Ea 3 BT E -—-‘ F Af [=4
##cﬁ:v *#‘vuu:r;!k.{-} ﬁ"\f%\ | Before ﬁk‘%.\ =3 ler ﬁ%éﬂl% %’J’%@& ;1‘-_1&
%5 Sample Status RE | FReE ME | F&d/E| Mass Loss| Residual | 3
Sample Mass ocv Mass ocv OCvV |Other
No. g v g v e % Event
1CYCHEAFE s 1y s . e v 17 o y 19
001 ICYC Fully charged | 96- 1733 8. 30 96. 1186 8. 17 0.03 98. 43 0
¢ “-Y‘”I."‘f}.ﬁlu i 2T ‘ x y ) 2 i ! A2
002 | oy turis oeed | 961673 | 8.29 | 96.1418 |  8.16 0. 03 98.43 | o
; ICYCHE A FE HL . cQ 5 TIRY T 17 ‘ ) Jpa
008 | oy pulls chared | 96- 1458 8.29 | 96,1211 8. 17 0. 03 98.55 | O
1CYCHE AT rls A ; % ;i : i
008 | e tulis ey | 6. 9514 8.29 | 96.2269 |  8.16 0. 03 98.43 | ©
= 2ACYCTEATE L ' 7RQe T  ToE y 10 = 7
005 P [‘.M‘l“y {_;Mgl_d 98. 7693 8. 38 98. 7215 8. 18 0. 05 97. 61 0
: 2CYCE AT 1R 7508 36 3 3 ‘ 7.85
B8 | st mt o | OO0 8.36 | 98.7169 | 8.18 0. 04 97. 85 O
25CYCTEATE L — : i & = .
W07 | ssevemutis enesed =il a0 8. 38 98. 7583 8.17 0. 04 97.49 | ©
008 bl 98.7096 | 8.35 | 9s.e827 | 822 0. 03 98.41 | o

25CYC Fully charged

" e e[This space intentionally
23 el left hlank

Fik: LR V-RA D-ARAR R-2RE F-RK -k, RRA. LMK, AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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K% , BRR A 24 | fR3)
No. Name of Test Items Vibiration
wis are s
rR S HE Sk A RIEAT Before RIEEE Aler FERE FodE| i
a5 Sample Status RE e k| RE FFi4 & | Mass Loss | Residual L
Sample Mass ocv Mass ocv ocv Other
No. /g v ‘g v Yo Yo Event
1ICYCHE A7l . oA U . 0] ) N ’Q
001 R 96,1486 | 8.17 96.1830 |  8.16 0. 00 99. 88 0
: ICYC5E A Fa 1l % b e ] g . as
002 | jyepultt 96,1418 816 | 96.1770 |  8.15 0. 00 99. 88 0
003 | o OCEREL fg6 oy | g17 | 961561 | 8.16 0.00 | 99.88 | o
004 | o oRERL g6 2069 | 816 | 96.2603 | 8. 14 0. 00 99. 75 0
005 | oncveeERL o log.7215| 818 | 98.7663 | 8.16 0. 00 99. 76 0
008 | pemeioreriae Colog fie (6. 18 () @8 me0g | ¢ B 17 0. 00 99. 88 0
007 | pponporm®®l - 19s.7583| 8.17 | 98.8027 | 8.16 0. 00 99. 88 0
008 2o R L 98.6827 | 8.22 | 98.7270 | 8.22 0.00 | 100.00 | o©

25CYC Fully charged

j.F’i’ J’ This space intentionally
s lelt blank

ik L V-RA D-ARIK R-RE P-RK 0-AMK. LRA. LMK, LKA, RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.




bk TR A A PR E)

‘/jr

moFR & - BR4

Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 4

NO. 1123010077

6/11
AT 1 AR B 4 AR it
No. Name of Test [tems Shock
RIEA] Before XIS After
o I P Bee ABE Al | gy |[MawE | L
15 Samuie S[":lls ¥ | ARLE| RE 34, /& | Mass Loss | Residual | %
Sample oy Mass ocv Mass ocv OCV | Other
No 8 iV g v /% e Event
001 | oyl ®RE g6 1830 | 816 | 96.1825 | 8.16 0. 00 100.00 | o
002 | oeemERL o ee.1770| 815 | 96.1766 | 8. 15 0. 00 100.00 | o
003 | o t®E | ve 1561 | 816 | 96.1557 | 816 0. 00 100.00 | o
wsts gl
004 | opiem®Rl L ge.0603 |  8.14 | 96.2598 | 813 0. 00 99.88 | o
DRV Al
005 | ssrero R 98 7663 | 816 | 98.7660 | 8.16 0. 00 100.00 | o©
008 | ssovorrit Rl [ os.7609| 817 | 98.7604 | 8.16 0. 00 99.88 | o
IRCYCE e it i
007 | ool | 9g.8027 | 8.16 | 98.8023 | 8.16 0.00 | 100.00 | o
008 | sscve s .s | 98.7270| 8.22 | 98.7264 | 8.22 0. 00 100.00 | ©
o e fThis space intentionally
2 Ff-l lelt hlank
&iE: LR VoA DRk R-20AL F—RK 0-Rihm. RiMmA. AR, LR, RAeK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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A
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No. - Name of Test ltems External short circuit
Wb E HERA o i AR
Sample No. Sample Status i Exlcmﬁ;‘alCTcmpcrulure Other Event

001 w“',i.(,'[tffifﬁ:"fw 56. 5 0

002 IL'\'(lr‘l\-:fi-‘.l:::l‘:f\-r?"tilt%glul h6. 2 O

003 B 56. 6 0

004 1CYC Futly lasged 5.3 0

005 2')(\('(;:1 1T)“ﬂlﬁl,( 96. 1 O

006 25(‘3?‘( ::IIJT\/!\r;iL;lelgud 2. 3 O

007 Zwt\g(lx"flllf\ji\ﬁl%qei o7.2 o

008 25CYCaE Al 56. 7 0

25CYC Fully charged

N A

This space intentionally left
blank

iz D-MRAR R-#E F-ARAK 0-Rffik. LAK, L.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i )

) B & AR

Impact

No. Name of Test Items
Haths HoRA iR R EY Y
Sample No. Sample Status M Exlcrnf%Tcmpcruiurc Other Event
009 LCHC 50% Cagaeicy 7.0 0
a10 1::'\'1[:(' \in’ [:"‘:.T}i:cfti ty 10.6 @
bl 1:\1[(}(“”:5?‘ 1 104.0 0
012 I \'1(5‘\..'[»[‘)‘;?(:".jil:;ji ty 113.0 o
013 1L\1LH£I»”;\.::.:) ' 229 0
014 35C1C 508 Copaeiy 22.6 0
Bl l")(—)\_:m"fUn (:Oill,]{i:r‘:l ty 20.2 0
016 zﬁrz\:“:ol (:t);‘;@'l Ly 119.5 0
SEVC FO% A
017 . \;—fo-{,'(i-l.ﬁu'f; ty 2.7 0
018 2")(2\:“;()? cz'ru(;u‘n\ 2.1 0
BLF 45 This space intentionally lefr

blank

HiE: D-AHK F-RK 0-ZMKR. RARX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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¥

il 2R B 4 AR

A

No. d Name of Test ltems | gyercharge
vt 5 kA I %
Sample No. Sample Status Other Event

019 (50 Futly charged 0

020 LCYC Fuls eharged 0

021 1(\(1[?5:1#5\({}1]521 U

022 (Y0 Pty ehaeged 0

023 250YC Fully ehmsger “

021 S5CYC Fulls eharged 0

025 250 Futly aharged P

026 25CYCHE 4 Al 0

25CYC Fully charged

LR

This space intentionally left

blank

Bk DMk PR K O-Rfigik, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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F5 3 I B & AR st il FSC
No. Name of Test Items Forced discharge
P e
::i: :I:i?(; S:fl;:i:lbus Ao
Other Event

027 10YC lFﬁ?'i( |;‘ T i’f'li{in',:zwl 0

028 10YC l}(lrl(lb ?;i?—i‘ll‘;lmgwl 0

029 10YC 1;;1\'1( I’ ?rk’ifii-[lli; rged O

030 10YC 1;:‘; 1’L :Elxi{{r\llin'uml 0

031 LCY( lf-'[u\l( 1sdlﬂfir1|ifn,1 0

032 10YC ifl:‘lchL ?lwf{ ‘IIEL;n'gurl O

033 1cYe lrﬁfl(lm?;)i%lhu, rged 0

034 1CYC iPEJll\l(iJ\;L Elrrilﬁ‘lil;lzlrgmi O

035 1CYC IF{;I\](‘I.;.'Gj:ijif*illial‘gn'-:i O

036 1CYC llfu\l(llyl fl:-i,i'(rfl{xiargs-al O

037 25('\1?51-517.\.; I\L /:!‘i}f{vli%n':_:mi O

038 25('\1"3?;; 1'1( 1L Acfll\'i,f-kl%n‘gnd 0

039 25( \(:;(1 1\1( 11\L ?1 iﬁf-ll:.%u-gmi 0

040 25( ‘1[_).;[51?!( II‘L V?;ijiir‘li'_:;'v rged O

041 25( \l}}(u\I( 1)l ?11':( ~lk'?|;-.|»u--d O

042 _),nc“)}(ffl”/i iji%"klin'gr-(l O

...... T

043 SRYE ot 5 :i&if:lllularm-.z 0

044 2.—")(‘YL;25P§;|YI( 17‘: /?I-liri‘ktllgi\rged 0

045 oy OCYCIE R 0

25CYC Fully discharged
046 25(,‘\'(?2 jrfjlt 1’\" }Tirf{(jllmim-ge d 0

BiE: DRk PR XK 0-ZMR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A wARNING

i mmmmmrc.) Yel f wire (B1)
Shark |NINJa 5o wee (79 Tevs §
Type:Li-ion Cylindrical Racha geable Baiteqr Pa
yi)a_sg.YR 850

g il H £k ol sk



